20131118 #FEEER (144 namco_UK f)_CXX_ACXXO0(£)

- * By
AN
KIS A, =
SEEC N J
y
;/ , g 2
= @t |
i |
/ |
Q n ‘
-~ 5
= = |ﬁ.»'
> i

MANUAL




ST =Yt =TT} (PSS 3
Maintenance and INSPECTHION ... 3
[ TS o 1= T o o] ISP 3
8 =L £ 4
2.Half-Assembly type pars liSt ... 5
[I.Machine view/size and POWET FatiNg .......cccuueeiiiiieee et e e e e e e e e e e e an 6
(111 @7o] gl oTe] g T=T alae [=T<To ] o] o] o RSSO PRRRRR 6
IV.Assembly and diSasSEmMbBIY...........uuuuiiiiiiiiiiiiiieiei e 7
1. Assembly and disassembly for Disassembly type .......cccueeeeieeiiiiiiiiiiiie e 7

2. Assembly and disassembly for Half-Assembly type...........ooooiciiiiiiiiiiiiieeeeee s 17

3. [SET-UP Position & MaintenanCe] .....ccoooiiiiiieiiiieeee e e e e e e e e e e e eeeaanns 24
V.Adjustment and INSPECHION ..o 24
T.LINK @JUSTMENT ... e e e e e e e e as 25
[Cable INK SET-UPY ..ooiieee ettt ettt e et e e e s nee e e enneaeenes 25
[Link main board adjustment] .......oooooiiiiiieeeee e 26

P2 Vo |1 1= 1 1.0 1= o | PSP 27
[SET-UP 1] SET-UP the coin entry price for each game ............cccccooviiiiiiiinien, 27
[SET-UP 2] Additional tiCKEeTS......ccoeeeeieieeeeeeeeeeeeeeeeeeee 28
[SET-UP 3] Multiple of HCKETS ....eeeeiiiiieee e 28
[SET-UP 4] Game Time SET-UP.....cccoo et 29
[SET-UP 5] Basket motor AUTO teSt.....ccoooiiiiiiiiiiieeeeeeeeeeee 30
[SET-UP 6] Ball holder motor AUTO teSt.......cooeviieiiiiiieeeeeeeeeeeeeee 30
[SET-UP 7] Reset the top score 250 or keep the record ...........cccceecveeeeeecveeeeceennneen. 30
[SET-UP 8] SET-UP DEMO music (ON or OFF ) .oocuiiiiiiiieeee e 30
3.LED MONItor iNSPECHION ... 31
N |3 PSSR 31

ST = 0] o T = PP 32
VEHOW 10 PlAY .. 33
1.There are t0tal 4 STAgES ... uuuiiii e e e e e e e nneeeas 33
2.2 play types available ... 33
VILScrew and NUL LISt ..o 34
VI WIFES LaYOUL ... 36
D (o7 UaTo (=T AV = PP 38



Pac:MmniNi

Special note

We would like to thank you for choosing our Street basketball machine,
Please read this manual before using this product to insure the
security of the user.
This Manual contains the characteristics, special notes, and a
simple breakdown of the product.

m Keep the machine clean by using mild types of cleaners.
m Clean the machine regularly to maintain its appearance.

Maintenance and Inspection

m The appliance must not be cleaned by a water jet.
m Treat acrylic with care by using Windex

*Machine position regulation
The power must be turned off before any movement.

The brake must be released, before moving the machine.

Do not put the machine under direct sunlight, it will damage the inside parts.

l.Inspection

Before product use, please confirm the product content first, if anything is
missing, please contact us right away.

NO ltems Specification Total quantity
1 Chassis items Packing 1 unit

2 Basketball No.5 Basketball 10 unit

3 Key Maintenance door 1 pc

4 Key Cash box 1 pc

5 AC cable line 1 unit

6 Operation manual A4 1 set




1.Parts list

1A Sensor for basket 1B Basket kits 2A Basket board 2BR Back right net
(WO-RNPW2) i stander kit
<
p- S o .
a?

2BL Back left net
stander kit
i

2C 2 Front net
stander bridge(short)

3A Front right net
stander kit

2E 2 Front net stander

bridge(long)
e

T

Dﬂf_j

3B Front left net
stander kit

4B Base holder FB

4C Base holder FF

e

4D Base holder BB

e

4E Base holder FF
(Bottom)

5A Wooden board
Atype

5B Ball holder kit

5C Ball guide kits

6A Ball net holder kit
ey

227 7S LTTT
&L 227 4
Sl 7,

£

6B Main part

6C Block wooden board
for motor

6E Rubber pad

Lower Side Net (Frame
Included)x4

~—

()

0‘0\
X0

A0

)

<

0

A

M
A0
5

oo
W
M

&
5

g
%
LX)

5
NS
o

W
5
3
)
X
%

Basketball




list
2.Half-Assembly type parts li

4B Base holder FB
Main frame

4C Base holder FF

——

Top cover

L

kit 6A Ball net holder kit
i its
5C Ball guide

7 7
ST T
ﬁ

LS
IIIIIII’III /'/
IIIIIIIIIIIIIIII 7,

Basketball
6C Block wooden board
for motor




PaC:MmnN

. . . ] Position direction
Il.Machine view/size and power rating {IBack
Machine Dimensions : W1030xD2500xTop cover H2643mm
Weight : 260 kg / 558.4 Ibs (Accessories not Included )
(Top cover 6.6kg ~ Metal Shelf 3.4kg - Lower Side Net 4.2kgx4 )
Voltage : AC110V~120V/AC220V~240V(50/60Hz) Use Electrical

plug display as a guide Located behind the machine.
Power Consumption : 200W

Fuse : 3A
Token size : @22mm~27mm

lll.Component description

[ Front] [Top] [Base)
TP Top cover(optional) Py B e

Basket board | Running display board [
- . F R
2 Digital display board LED M
Basket kit
3 Digital display board LED |- ]
Ball
Coin LED display — |jE#EHE Hholder kit [k
Metal Shelf
(optional) , .
Ticket dispenser — —
IC Board Coin selector
Power - = ] ) o
Test - Audit :‘ E[ Ticket container (inside)
e o (=]
Fuse 9?’@ Cash box(inside) N .
mﬁi:ﬂ;[ Speaker

/O control Board — ﬁBE; ’ Board cover
—1 - Basket cover ( f;%ihz
: . ' - Box cover T 5
: E N Main part
I |
"
i i 71l AC Cable line
Electrical plug display {
L e 1 |
) @ f____ﬁ' ] Tu [
Lower Side Net (Frame Included)x4

-6-



IV.Assembly and disassembly

1. Assembly and disassembly for Disassembly type
Step1:

1.Screw [Lower Side Net (optional)] on the basket board front.

Assembly parts

2BR Back right net stander kit
2BL Back left net stander kit

Front right net stander kit
Front left net stander kit

Lower Side Net(Frame Included)

3A

3B

.\.w\uu»n»n».f
ettt

N
e
Sesrereret
=

5

Taeasy
S

S

e

/

O




T

Step 2 :

1.Screw [ 1B Basket kits] on the basket board front.

r/l
=

=5

Assembly parts

1A Sensor for basket
1B Basket kits
2A Basket board

L3

EIES
(o A h

i ﬁ&@é

.

P.34 NO.[13 screw(M5x15)x6

P.35 NO.21| nut(M5) x4




Step 3 :
1. Screw [2BR - 2BL Back left & right net stander kits ] on basket board left and right.
2. Screw [2C Front net stander bridge(short)] on Back left & Right net stander kits.

Insert position

]

Assembly parts
2A Basket board
2BR Back right net stander kit
2BL Back left net stander kit
2C  Front net stander
bridge(short)

P.35 NO.33 screw (M8x70)x4
P.35 NO[19 nut (M8)x4

P.34 NO[10| screw (M6x48)x2
P.35 NO.]20| nut (M6)x2




Step 4 :
Assemble[ 3A-~3B Front right & left net stander kit Jon basket board left and right,
connect with screw & fixed it as drawing.

....
--------

W
)
[N

iih
......
syh
M|

Assembly parts

3A Front right net stander kit
3B Front left net stander kit

/

.‘//

72
/

i

~

P.35 NO.33 screw (M8x70)x4
P.35 NO.19 nut (M8)x4

N
B
o
2

-10 -



»
r X » (o)
o [} m —~ X \
o) L M L o X X
T 2 oW 0w = 0o >
3] O + \m O O O O o [e'e) ..w. ~— X ol
> J A <o = = R e R S 2 X o o
L © O O O 0% X ) S S
o £ 8ges22=22E OogQe = o
(o) O O O - 1l =3
2 8 =3°ED8 83288 o=co0= =
O 5 0508 @ @ B ® @ m Z2zzZ2zZz09 o 2
—~ S s o FE Mmoo mS + OwwS 9
o 2 u < D509 g HN
5 m o H < OO0 W O oo a2 Vv _/ 56
hha\ % Q o~ <t < < < < l‘|| 0 Q
5 < i 33
g - -
2 oo
-
¥e)
g g
g 8 S
< o -l N\ T A A
7 -
@ @ 4o frunn SN~~~ \ M\
— g IIIIII
e T = = = = - S - = = = =
c = S N
h— =S T U 1 U L | _ .~~~ . S oy
c ol LU R | LR R G el -~ A\ |
2 Py e / -
- m o
2 m e A
2 w43 ey
o) o o L W Ve Wl
o E A L | L L s e e SR ——
e 2 LT AL,
-SSR L N T | |- PG A W o Y A - W | S\ == a\ W)~
Q o C
T 2o |JE=—ZTT L N _ A= | \° dwm/ |\ a8 \ (e
@ = L) T, TR W N ey |\ (R0 Ve
om B L
™ s T
v Bonry
e N Y A N W 7 -~
- P
T O ey \ ) |\ Y\
_ml_m £
=
= T
2 5
R =R
n = ©
O o
® 5 o
N D o

©
X
©
3
—
>
c

11 -



Step 6 :

Screw the [ 5A Wooden base A type - 5B Ball holder kit - 5C Ball guide kits ] step by step

as drawing.

— 6E Rubber pad

Wooden base A type

— 6E Rubber pad

Ball holder kit

Ball guide kits

Assembly parts

5A Wooden board A type

5B Ball holder kit
5C Ball guide kits
6E Rubber pad

©

X
© o
x ™
—_ ~—
% X
x o
© © ©
> x =

(
)
(

nut(M6
asher

P.34 NO.[10 screw
. 20
P.35 NO

P.35 NO

M6x26)x12
)x12

(

screw

Al

%

)

(ap]

%

Lo

©

=
Se
= @
2 =2
HIHE
00O
Z Z Z
< IO O
M Mmm
o oA o

-12-



<
X
o
= X
= 5 2
£ 3 S
o o E? S
s S 3 gy
= O o e
5 252 =
2 T oo «
W. C c e o
2 TG n
E m=3g
O <
n © © =
<
—
©
C
i —
= =
Q ©
o c
— o
D = 5
e =~ (O\ ar
@ © = o
. 2 2 S
=2 < » _
X o o] A J
— cC ..Qlu.
> : G
2E S N —
..nlu. m e ! _ (O]
c - == g VAV E 7 N2
= £ [ AN A J = <
m = 7 CZ\ 7 7 =9
<< m _ /7 2 o
© © y O =
] D % (@)
2z =2 Y
) 273
N = | =
O O = =0
e n»n @\ \ = - T3
L L N\ / —~ = C
n — A ~ 7 M © =
S~—" 253
z o2
0 x N
M o ©
o T =

-13-

P.34 NO.0§ screw (M8x16)x4
P.35 NO.[19 nut (M8)x4
P.35 NO.30| washer(M10x20)x4



Step 8 :

Ball holder kit

Ball holder kit plug

.

77 NULCEORNN

of the ball net holder, through the hole in back of the main part.

2.Run the IC board plug and the ball holder kit plug located underneath the front
3.Now connect plugs as shown in drawing.

1.Fix the 3 main cords as the following drawing.

E/
N Ly

AR

|

base cover

=
B
® ®
@ o
N

-14 -

S

/ S \
L .

o)) ()]

g :

Qo a

m 4

o)

o

o




Step 9 :

Screw [ Top cover(optional)] step by step as drawing. Assembly parts

Top cover(optional)

Top cover(optional)

N
v

Step 10 :
1.connect the 1/0O control board with Top cover.

2.Now connect plugs as shown in drawing.

1/0 control Board

Top cover

= |

Insert position

-15-



Step 11 :

Assembly parts

6C Block wooden board
for motor

]
]
iy
"
[T
i
s H

g
U
i

11

P.35 NO.]20] nut(M6) x4

il
[f

T T
A

-16 -



Pac:mniNjE

2. Assembly and disassembly for Half-Assembly type

Step1:
Turn the left and right frame180 o the position as drawing picture . connect with
screw & fixed it as drawing.

P.35 NO33

screw (M8x70)x4
P.35 NO[19 nut (M8)x4

-17 -



PaC:mhiN

Step 2 :
Screw the base frame FB and base frame FF as drawing picture.

Assembly parts

4B Base holder FB
4C Base holder FF

P.34 NO.[11] screw (M6x26)x2
P.35 NO.20 nut (M6)x2

)

Pz

P.34 NO.[10] screw (M6x48)x4
P.35 NO.20| nut (M6)x4

-18 -



PaC:MmnNi

Step 3 :
Screw the 5B Ball holder kit and 5C Ball guide kits as drawing picture.

Assembly parts

5B Ball holder kit
5C Ball guide kits

Ball holder kit

S
\ = LS

Ball guide kits

| : l\h : '

- S -

P.34 NO.[11] screw (M6x26)x12
P.35 NO.20| nut (M6)x12
P.35 NO.30| washer(M6x26)x12

i
71

\
!
b
]
\
]
N

-19-



Step 4 :

1. Screw [6A Ball net holder kit] .

— _=
= ©
= c
) je)
K®) a
£ 2.0
c hmwﬂ\
e T Ao
> ﬁnnk\nU
2 S g &
mBMm
w» < m2
H © © =
<
—~
©
[
i)
=
ol
o
—
—
2 i~
ey o
[ ke
D o
e
= —
— O
[
T
n.ﬂ; m
@
o
£
©
>
o
©
Do
=
)
p -
(@]
n
N

(optional)

Metal Shelf

L A\NZ\ L/
7 T\ 7

P.35 NO.31

P.34 NO.08 screw (M8x16)x4

Hexagonal Phillips screw with 2

P.35 NO.[19 nut (M8)x4
P.35 NO.30| washer(M10x20)x4

Washers included 2 on each sid

-20 -



Step 5:

Ball holder kit

Ball holder kit plug

.

77 NULCEORNN

of the ball net holder, through the hole in back of the main part.

2.Run the IC board plug and the ball holder kit plug located underneath the front
3.Now connect plugs as shown in drawing.

1.Fix the 3 main cords as the following drawing.

E/
N Ly

AR

|

base cover

=
B
® ®
@ o
N

-2 -

S

/ S \
L .

o)) ()]

g :

Qo a

m 4

o)

o

o




Step 6 :
Screw [ Top cover(optional)] step by step as drawing.

Top cover(optional)

||||||

Step 7 :
1.connect the 1/0O control board with Top cover.
2.Now connect plugs as shown in drawing.

Assembly parts

Top cover(optional)

1/0 control Board

Top cover

= |

Insert position




Step 8 :
Use screws to fix it then complete the assembly street basketball.

Assembly parts

6C Block wooden board
for motor

“Block wooden board for motor

P.35 NO.20] nut(M6) x4

-23-



PaC:MmnN

3. [SET-UP Position & maintenance]

N Fix position after assembly
il 1.Hoist the machine from the hoist
H point.
:]]
H
1l
50CM(207) .
B 2.Keep at least 50cm(20”) space
= from the back for maintenance
- and to avoid over heating.
/ . -
7
/
A
e
e
/
Electrical plug display
Attention:

©The power must be turned off before any movements.
©Check the power rate before use AC110V~120V/AC220V~240V,

Check Electrical plug display as a guide. ,

V.Adjustment and Inspection

You can find the audit system by opening the main part door.

- VOLUME | IN | AUDIT | POWER
— |IC board includes power - @ ON
° 1 fuse ~ audit and test functions HI [] I:I UiF
Please see [1 Link
adjustment] for IC board [— [] @
function. ouT | TEST | FUSE

-24 -



Pac:MmniNi

1.Link adjustment

[ Cable link SET-UP)
The link set-up must follow DIP-SW-SEP-UP N0.1~15 machines.
Intermittent allowed, but cannot repeat.
A . Link up to 15 machines
B . Only one main frame is needed.
C . Any game could be used as the main frame.

Link Plug connect Link Plug connect The link machines must
stand side by side
The main part back view

i ﬁ Bl | i
E""'8 g"‘-g 8
o || o ||[p 8
(TAT'! AT [T 1A [T
“boerd DIPSW boerd DIPSW -board DIPSW
sub-board PC Board sub-board PC Board sub-board PC Board
L | [ I | Il
) ' V(| f 1

ﬁZ'H NI«
nsy
I-Ma-nv
e

O-Ma-nv |

ﬁtam1<
et
2-Ma-WV

LAy _ ol Ay 7ol
Link sub-board

Link PC board T The link machines must
stand side by side
The main part front view

P.S. If two link machines-2 PCB are connected, the main control one DIP-SW must be set
as OFF OFF OFF ON.

-95.



[Link main board adjustment]

Multi-function button :

.

TEST
SERVICE

1.Press and turn on the power, for
2.In Standby mode K& is "SERVICE | function, Press once

means one coin, but No record.

FTEST ; function.

3.In audit mode & is "RESET , function.

4.In ticket dispenser error mode, press O is "'Key out ; function.

Link DIP-SW adjustment :

SwW4 SW3 Sw2 SWi1

OFF OFF OFF OFF Single mode
OFF OFF OFF ON link 1 Unit
OFF OFF ON OFF link 2 Unit
OFF OFF ON ON link 3 Unit
OFF ON OFF OFF link 4 Unit
OFF ON OFF ON link 5 Unit
OFF ON ON OFF link 6 Unit
OFF ON ON ON link 7 Unit
ON OFF OFF OFF link 8 Unit
ON OFF OFF ON link 9 Unit
ON OFF ON OFF link 10 Unit
ON OFF ON ON link 11 Unit
ON ON OFF OFF link 12 Unit
ON ON OFF ON link 13 Unit
ON ON ON OFF link 14 Unit
ON ON ON ON link 15 Unit

Single mode starting display :

XXXXXX

0

-~V Vv
NN

— Displays Company logo

—» Program type(CXX type)

— Single mode(switch all DIP-SW off)




PaC:mhN

Link mode starting display :

LINE-TEST

XX || L XX | — Program type(CXX type)

L Link mode station NO,(XX=1-15)

When you turn on the main control machine, the other
machines will link as set situation.

2.Adjustment

| LINE-TEST | after done the test can enter the set up.

Press and turn on the power, release the key after you hear the sound.

[SET-UP 1] SET-UP the coin entry price for each game

| 1—COIN |<—Alternately —» 1—PLAY |

! ! ! !

TEST
Press then release

| 2—-COIN |<—Alternately —» 1—PLAY |

! c !

TEST
Press then release

| 3-COIN |<«—Alternately —»| 1—PLAY |

! 3 ! 3

TEST
Press then release

] 4—-COIN ]<—Alternately—>| 1-PLAY |

] 4L Y

my

Press for then release to enter SET-UP 2

-927-



[ SET-UP 2]) Additional tickets

MIN-OUT
0 ticket dispensed after every
_ c _ L I game is ended
TEST
Press then release _
Each time game over
_ 1-3 _ _ 7 Release 1 additional tickets
Press then release
5 5 Each time game over
L - g Release 2 additional tickets
Press then release
Each time game over
2 3 =T T game ovEL
_—— == —= Release 3 additional tickets

Press for 1 second then release to enter SET-UP 3

[SET-UP 3] Multiple of tickets

TICKET
D I Y e e e
Press then release
o 3 o B 10 10 points : 1 ticket
Press then release
3 L 20 20 points : 1 ticket
Press then release
o 3 - } 0 30 points : 1 ticket
Press then release
- R 40 points : 1 ticket
Press then release
_ .50 50 points : 1 ticket
Press then release
_ 3 __ 11 _60] 60points: 1 ticket

-28-



TEST
Press then release

70 points : 1 ticket

80 points : 1 ticket

90 points : 1 ticket

_ 1.1

Press then release
_ | 88

Press then release
_ .5z

Press then release
_ 3 100

The explanation :

If the operator sets the game for 3 10 and the game is giving out tickets the
player will receive 1 ticket for every 10 points scored . If the operator sets the game
for 3 20 the player will get 1 ticket for every 20 points scored and so on.

For additional (0-3) tickets enter SET-UP 2

Press for 1 second then release to enter SET-UP 4

[SET-UP 4) Game Time SET-UP

GAME - TIME

~
——

(i

~
——

i

~
——

()

(i

Stage 1 :
Stage 2 :
Stage 3 :
Stage 4 :

Stage 1
Stage 2 :
Stage 3 :
Stage 4 :

Stage 1
Stage 2 :
Stage 3 :
Stage 4 :

50 seconds
40 seconds
30 seconds
20 seconds

: 55 seconds

45 seconds
35 seconds
25 seconds

: 60 seconds

50 seconds
40 seconds
30 seconds

Press for 1 second then release to enter SET-UP 5

-29-

100 points : 1 ticket



[ SET-UP 5) Basket motor AUTO test

STE-MOT-1

-
Wy

Press then release-Start basketball motor AUTO test
(Warning alarm will start after 5 seconds, if there is an error)

Press for 1 second then release to enter SET-UP 6

[SET-UP 6) Ball holder motor AUTO test

STE-MOT-2

N

~
Q

Press then release-Start ball holder motor AUTO test
(Warning alarm will start after 5 seconds, if there is an error)

Press for 1 second then release to enter SET-UP 7

[SET-UP 7] Reset the top score 250 or keep the record

XXXXXX | >Displays Company logo

1 Reset the top score to 250

TEST
Press then release

XXXXXX | > Displays Company logo

7 1 | Keep the record

Press then release to enter SET-UP 8

[SET-UP 8] SET-UP DEMO music (ON or OFF)

XXXXXX | > Displays Company logo

& DEMO music OFF

-30-




Pac:MmniNi

TEST
Press then release

XXXXXX | > Displays Company logo

& ! | DEMO music ON

3% Restart the Machine to complete the SET-UP adjustment.

3.LED Monitor inspection

Testing :

1. Press and turn on the power at the same time to enter LED testing mode.
Release the test button after it displays ”1” on the LED.

2.Check if the LED is displayed correctly.

3.When testing is finished you will enter the standby mode.

™

LED test function display :
LED displays Company logo, from right to left.

[ XXX XX |

9991991999 LED display" 123456 783 ,,color test change from
"red ;- " green ; then "orange | .

+_ Coin LED display 723456789, ,color test "red | .

-

4. After AUTO test is finished, it will enter standby mode.

4.AUDIT

Press enter audit system in standby function only.
Press then release, enter [audit 1]

| COUNT-IN |

Record total received
1CX XX X X X | Coins up to 999999 same as counter,
counter reset is not allowed.

Press then release, enter [audit 2]

COUNT - OUT
’ ’ Record total dispensed tickets
= YA YA Tickets up to 999999 same as counter,
L LA /NN /NN .
counter reset is not allowed.

=31 -



Press then release, enter [audit 3]

| SHIFT - IN

\Y4
N

vV V
NN

L

AN

\/

/NN

Record total received

XX Coins up to 999999,

counter reset is allowed.

Press then release, enter [audit 4]

| SHIFT - OUT |
Record total dispensed tickets
IEX || XX || XXX up to 999999,

counter reset is allowed.

Press then release, return back to audit function [ The end]

XXXXXX

- Displays Company logo

oy
Ty

sk Press then release, enter into standby function.

*Press then release, return back to [ audit 3] function. And reset the [ audit

3) and [audit4]) .

5.Error code

Every time machine is turned on it will do the AUTO test for 7 function points, before

entering standby mode.
The Error specification as below,

[Error1] | COIN-1

[Error 2] ’

COIN-2 |

[Error3) | SET-MOT — 1

-32-

Warning alarm action

Left coin selector is disconnected
Left coin selector didn’t turn in to NC
Left coin selector error

Warning alarm action

Right coin selector is disconnected
Right coin selector didn’t turn in to NC
Right coin selector error

Warning alarm action

Basket motor power is disconnected
Basket SENSOR-NO

Basket is out of position



[Error4] | SET-MOT -2 |

[Error5] | TICKET |

[Error6] | COUNT-IN |

[Error 7) ’ COUNT-OUT ‘

VI.How to play

1.There are total 4 Stages

Warning alarm action

Ball holder motor power is disconnected
Ball holder SENSOR-NO

Ball holder is out of position

Warning alarm action
Ticket dispenser is disconnected

Ticket dispenser adjustment error No tickets
Press * for clean tickets.
Warning alarm action

Coin counter is disconnected
Coin counter error

Warning alarm action
Ticket counter is disconnected
Ticket counter error

A.Stage 1 : Proceed to Stage 2,when the total scores are over 40 in the end.

B.Stage 2 : Proceed to Stage 3,when the total scores are over 150 in the end.
C.Stage 3 : Proceed to Stage 4,when the total scores are over 250 in the end.
D.Stage 4 : Final challenge, the last game will be finished when the time is terminated.

2.2 play types available

A.Single play : DIP-SW set to single play.

B.Link mode : DIP-SW set to link mode, up to 15 machines can be linked.
Press link mode, display link countdown time, any other machine
can be linked together during the countdown. In link mode, up to

15 machines can be linked.

When the machine is in standby mode, the SW is ineffectual.

-33-



PaCmnN

VII.Screw and Nut list

Total

NO | picture Specification quantity Position
1 f screw(M4x12) 68 set
p) v screw (M4x10) 21 set
3 W screw (M3x5) 26 set
& Knock down machine Step 7
4 "  screw(M8x88) 4 : :
Semi-assemble machine Step 4
5 screw (M5x20) 8 set
6 screw (M5x20) 8 set
7 ’ screw (M5) 4 set
Knock down machine Step 7
8 screw(M8x16) 4 : :
Semi-assemble machine Step 4
9 v screw (M6x55) 1 set
14 Knock down machine Step 3.5.6
10 screw (M6x48) : :
12  |Semi-assemble machine Step 2
20 Knock down machine Step 5.6
11 screw (M6x26) : :
14 |Semi-assemble machine Step 2.3
12 ' screw (M6x16) 16 set
13 ' screw (M5x15) 6 Knock down machine Step 2
14 ' screw (M4x15) 4 set
15 ' screw (M4x12) 58 set
16 ' screw (M4 x8) 8 set
17 screw (M3x12) 2 set

-34-




PaC:mhiN

Total

NO picture Specification quantity Position
18 ' screw (M3x10) 1 set
, 16 |Knock down machine Step 4.7
19 nut(M8) : :
iy 12 |Semi-assemble machine Step 1.4
, 38  |Knock down machine Step 3.5.6.11
20 nut (M6) : :
iy 20  |Semi-assemble machine Step 2.3.8
21 9 nut (M5) 6 Knock down machine Step 2
22 9 nut (M4) 20 set
23 é nut (M6) 4 set
24 @ nut (M5) 8 set
25 é nut (M4) 44 set
26 é nut (M3) 7 set
' Knock down machine Step 7
27 sleeve (¢ 15x43) 4
Semi-assemble machine Step 4
Knock down machine Step 9
28 screw (M5x38) 4 : :
Semi-assemble machine Step 6
Knock down machine Step 9
29 washer(M4x12) 4 : :
Semi-assemble machine Step 6
24  |Knock down machine Step 6.7
30 washer (M6.5x13.5) : :
12  |Semi-assemble machine Step 3.4
31 Hexagonal Phillips 4 Knock down machine Step 7
screw will 2 Washers Semi-assemble machine Step 4
32 screw (M4x10) 48  |Knock down machine Step 1
33 screw (M8x70) 8 Knock down machine Step 3.4
W X
4 Semi-assemble machine Step 1

-35-




| TOP COVER LED

|
| 130602001 J30602001  1007/22AWG [
| f 1] 30602001 1007/22AWG T 30602001 1007/22AWG [ !
! s i ) = e [ Fi !
Tk ! g Ui b H B I b H |
[ 2 '3 rjn < i2.5_4P Jﬂm.u‘% (72 XH2.5_4P J7 XHe5_4P .ﬂim.m‘% j 5.4p ._ﬂmmm\% j 5.4p !
| Eom moWM BfHom moM Eonm mEoHN Eon mEoHN Eonm el | !
” AM-BK-4LED 3 AM-BK-4LED AM-BK-ALED AM-BK-4LED AM-BK-4LED ”
| 130602001  1007/22AWG J30602001  1007/22AWG |
| o o o — |
I § «lx mi Mi - [ o I
[T W[kl b i mmo b £ |
| 12.% jm 5.4p S\LNF% _,_.’xxwm.% 1@.% j 5.4p ._n\xx_mm.% j 5.4p |
| Eom ®EOMN HEom m o o m mEoHN HEom H O N |
| AM-BK-4LED AM-BK-4LED AM-BK-4LED AM-BK-4LED !
” J30602001 1007/22AWG ”
| |
| |

1/0 CONTROL BOARD
um, © » ©

JCA00L um E
o=t [| 910
EEE 0 | | VHa.06

RUNNING DISPLAY BOARD

JCA020 DO3A

it = LY

g J2
NH2:54_3P

JCA020

\ﬁlﬁu 10 ©  AM-BK-A2

=
130602001 DTYPE 37P

JLOO1A

JLOOSA

JLO02A

3-DIGITAL DISPLAY BOARD(LEFT) 2-DIGITAL DISPLAY BOARD 3-DIGITAL DISPLAY BOARD(RIGHT)

© © ©

A

ok PRFTPERREP IR REE TS ®)
T, AR

© § BEEREFPEIFPFIREITTS - &)
Tt T
aiBsUGUBIBOUE

3IN-RG-1 © 3IN-RG-1 © o 3IN-RG-1 ©)

-36 -

JLOOSA

SENSOR MOT

Ry
e esssetay
Reloe20202020 200000
19099999, 0.9.|
KRR
XXX XXX XN

RRRRKS

JCAOL7  1007/22AWG SENSOR FORJB m“ BASKET

X!

Nurz-sazapIn o g

JCA017  1007/22AWG

ELOING

l - 1007/22AWG 100713AWG

ELp/1x3

JCAO20 JLOL2A |

YLR/1X2P YLP/1X2P

MOTOR FOR BALL HOLDER
g 9

SENSOR

NH/2.sa7apIN g g

Basketball Wire d

1)

1007/22AWG 100718AWG

|

|

el |
VLR/2X3P YLP/2X3P A TO ” B MAIN PC BOARD J8(D TYPE 37P)

|

VIIl. Wires Layout

FILTER(AC125-250V/3A/50Hz) OUT




1007/22AWG

SINGLEPUSH ~ CO LINK PUSH
BUTTON OF
[z BUB = Mhuncs
(= —
HNRSIGNALOUT JL020A _1007HBAWG © AM-BK-D1 O HINK SIGNAL OUT
aT2xzr verraxer
LINK SUB PC BOARD
LINK PC BOARD o = P
LINE-2 JCA008
JCA010 1007/22AWG
il
MAINPCBOARD Ipi L
I S |
z ront Tovrio Bosse Bosr #ne © @® w
9 s 2
3 = = &/ =
8 —=t aon
o COIN SELECTOR TICKET DISPENCER
JLO18A (RM5)
ul3 uls
E S o
JPAOO3  VR1
e R
JCA023 1007/18AWG c Q Q
M . Nm
[©) = AM-BK-C3 U
JCAO25 1007/18AWG ij|
JCA024 1007/18AWG
— 2 T o —— 1 " |
SPEAKER BOX ) M I
I

L . a2
A-m. 3 |
—_—___—. o=t 10 2 577" AxeD PLACE )X ON

.:r_. TOTAL POWER ASSEMBLING|PARTS
IN_ _our _ VOLUME qwmrew _ ||| FUSE_ | Y

= iu o g
JCAOTS = = u

YLP/2X3P YLR/2X3P YLP/2X3P YLR/2X3P)

FILTER
(AC125-250V/3A/50Hz)

oTERMNALZ HOTmON JCAOL2

FIXED PLACE. FIXON 1007/18AWG

>mmmzmrz; PART y POWER CABLE(AC 220V)
JCAO04 JCAQOS
-..ul E.
1007/18AWG 1007/18AWG

100718AWG LP/2X2P YLR/2X2P LP/2X2P YLR/2X2

TRANSFORMER INLET FILTER

(AC125-250V/3A/50-60H
P _8.LG><<, [ ¢ /3A/ 2)
m Yip/axzP YiR/aXZP

TRANSFORMER
(AC110V—AC15V*3)

P.S:PEEL Smm IN
RESERVE FQR
WELDING

YLP/2X2P YLR/2X2P

-37-



Pac:MmniNji

IX.Expanded view

— —— cg
I .
=] 0
I
I
Item Name Part Number Quantity
1 Basket acrylic board (Namco) 88401072 1
2 Wooden basket board 88401073 1
3 Main wooden board 88407074 1
4 I/O control board 88401001 1
5 Running display board 88401003 1
6 3 Digital display board 88401008 2
7 2 Digital display board 88401007 1

- 38 -



PaC:MmnN

3
loof  IL_|
7%
L

Item Name Part Number | Quantity
1 Frame for main wooden board fix use 88401013 1
2 |Board cover 88401014 1
3 |Basket cover 88401015 1
4  |Box cover 88401016 1

-39 -




Item Name Part Number Quantity
1 Wooden board for basket unit fix use 88401017 1
2 |Bearing 88401018 9
3 |Bearing (6002Z2) 88401019 9
4  |Sensor 1.1 88401002 1
5 |Sliding railway for sensor 88401020 1
6 Bearing D-Type for Basket 88401021 1
7  |Sliding railway for basket 88401022 2
8 Bearing cover 88401023 2
9 Basket motor holder 88401024 1
10 |Basket holder 88401025 1
11 |Basket left holder 88401026 1
12 |Basket right holder 88401027 1
13 |Connecting rod for basket unit 88401028 1
14 |Gear motor (KGB-215-8130B1) 88401006 1
15 |Basket position board 88401029 1

-40 -




ltem

Name

Part Number

Quantity

1 Basket net kit 88401030 1
2 |3M reflection sticker 88401031 1
3  |Sensor for basket (WO-RNPW2) 88401005 2
4  |Basket sensor railway 88401032 1
5 |Bearing 88401018 2
6 |Bearing (6002Z2) 88401019 2
7  |Holder for basket sensor 88401033 1

41 -




ltem Name Part Number Quantity
1 Hole type cover 88401034 1
2 Link IC Board (AM-BK-E1)(RoHS) 88401000 1
3 Main box base 88401035 1
4 The door of speaker 88401036 1
5 Main part (Namco) 88401037 1
6 Main part acrylic board (Namco) 88401038 1
7 1P playpush button 88401009 1
8 Single main IC board 88401010 1
9 2P playpush button 88401009 1
10 Transformer 220V/110V 2A 88401039 1
11 Transformer 110V/15V 3A*2 88401040 1
12 Transformer 110V/15V 3A*2 88401040 1
13 The knob for wooden box 88401041 1
14 Base for transformer fixed use 88401042 1
15 Castor 88401043 4
16 [3in 1 door (Namco)(UK) 88401044 1
17 Ventilation duct of speaker box 88401045 1
18  |Speaker 88401046 1
19 Speaker box 88401047 1
20  |Cover for IC board (Namco) 88401048 1
21 Coin display board 88401004 1
22 Link Sub IC Board(Namco)(LINE-2) 88401011 2

-42 -



dmorgan
Typewritten Text


ltem Name Part Number  |Quantity
1 Coin selector — RM5 88401012 1
2 Coin door with hinge (Namco UK) 88401049 1
3 Variable resistor 10K 3p 88401050 1
4 Counter 88401051 2
5 Audit push button (Red) 88401052 2
6 Ship-Type switch 88401053 1
7 Socket for counter (Namco) 88401054 1
8 Filter YGO3T5 (3A) 88401055 1
9 Fuse R3-11 20mm 88401056 1
10  |Ticket control board 88401057 1
11 Ticket container 88401058 1
12 [Ticket dispenser((DL-1275)SA 67000004 1
13 |Frame of 3in 1 88401059 1
14 Ticket door with hinge 88401061 1
15  |Cash box door with hinge 88401062 1
16  |Cash box 88401063 1

-43 -




PAC-MAN

—_
o

Sensor 1.1

-44 -

88401002

Name Part Number Quantity

1 Wooden board B-type 88401064 1
2 |Base of ball holder unit 88401065 1
3  |Ball holder kit 88401066 1
4  |Hinge for ball holder (650*46.6) 88401067 1
5 Gear Motor KGB-215-6130B1 88401006 1
6  |Motor Frisked for ball holder kit 88401068 1
7  [Bearing D-Type for ball holder 88401069 1
8 Ball holder bearing 88401070 1
9  |Arm of ball holder 88401071 1

1




PaC:MmnN






